
����������	
����


WARNING: To reduce the risk of 
injury, the user must read and 
understand the operator's manual 
before using this product.

SAVE THIS MANUAL FOR 
FUTURE REFERENCE

Part No. SP6442 Printed in Taiwan

������

������	�������	��������
�
����



Repair Parts
Parts List for RIDGID 6-1/8" Jointer/Planer

Model No. JP06101
RIDGID parts are available on-line at www.ridgidparts.com

Figure 1

1

2

3

10

5

6

7

8

17

11

15

13

14

15
16

9

4

18 19

20

22

23

12

9

24
25

26
27

28
29

30

31

37

36

39

35

38

40

20

44

43

41 42

13
12

11

21

32

35

34

14

33

45
36



Repair Parts
Parts List for RIDGID 6-1/8" Jointer/Planer

Model No. JP06101
RIDGID parts are available on-line at www.ridgidparts.com

Figure 1
Always order by Part Number - Not by Key Number
*   Standard hardware item, may be purchased locally
† These replacement parts are available where you pur-

chased your jointer.

Key 
No.

Part No. Description

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

826655
824854-1
828397
822495
824867
824866
822495-1
824868
824865
816755-1
824856
160033-4
805478
824859
824860
824858
160033-1
824861
826524
828711
818826-7
141594-13
824853-1
828649

Guard Cutter
Table Infeed
Pointer Indicator

* Screw Pan Hd. 8-32 x 1/4
Knob
Retainer Knob

* Screw Pan Hd 8/32 x 5/8
Spring
Retainer

* Screw Pan Hd M5 x 0.8-10
Gib

* Screw Set 1/4-20 x 1
* Nut Hex 1/4-20

Screw Elevation
Washer Brass
Clamp

* Screw Set 1/4-20 x 3/8
Collar
Handwheel
Screw Pan Hd 1/4-20 x 5/8

* Lockwasher 8mm
* Screw Cap 5/16-18 x 1-1/4

Base
Block Asm Depth
37
Key 
No.

Part No. Description

25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

9421622
826529
824873
824872
824874
826523
824857
813249-132
828531
824863
141594-44
813249-106
828523
824855-1
AC8601
828402
828403
813317-6
821202
820296-5
SP6442

Screw Cap 5/16-18 x 3/4
Knob Plunger
Housing Plunger
Spring
Plunger
Knob Outfeed
Screw Wing 1/4-20 x 1
Pin Spring 5 x 30
Slide Fence
Washer 3/8 x 20mm x 3mm

* Screw Cap 3/8-16 x 1/2
Pin Roll 4mm x 20mm
Key
Table Outfeed

† Push Block
Angle Gauge - Part A
Angle Gauge - Part B

* Wrench Hex “L” M3
* Wrench Box M8/M10

Washer Flat 10mm
Operator’s Manual



Repair Parts
Parts List for RIDGID 6-1/8" Jointer/Planer

Model No. JP06101
RIDGID parts are available on-line at www.ridgidparts.com

Figure 2

9

1

2

6

7
8

10

11

12

17

17

19

20

21 22

23
24

25

26

27

16

3

430

13

18

28

29
31

16

12

11

31

16

14 15

32
38



Repair Parts
Parts List for RIDGID 6-1/8" Jointer/Planer

Model No. JP06101
RIDGID parts are available on-line at www.ridgidparts.com

Figure 2
Always order by Part Number - Not by Key Number
* Standard hardware item, may be purchased locally

Key 
No.

Part No. Description

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16

828689
805563-6
828400
828517

828518
828524
828522
805467-11
829507
828516
118645
828712
805467-6
805482
828447

Holder Fence
* Washer .515 x 1-1/8 x 3/32

Knob Fence
Sleeve Fence

Nut Tee Fence
Plate Stop
Bolt Shoulder 9mm x 19mm

* Screw Hex Hd 5/16-18 x 1-3/4
Plate Fence Pivot
Screw Pivot
Nut Hex Jam 3/8-16
Knob Fence Tilt

* Screw Hex Hd 5/16-18 x 1
* Nut Hex Jam 5/16-18

Stud Pivot
3

Key 
No.

Part No. Description

17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32

813640
829506
805297-8
828520
828525
828521
828519
805485
829508
828526
805551-2
809491-5
828401
828529
805567-6
805467

* Nut Hex Jam 1/2-20
Fence

* Screw Flat Hd Soc 5/16-18 x 1-1/2
Nut Handle
Bolt Shoulder 10 x 6
Nut Pivot
Stop Fence

* Nut Hex Jam 7/16-14
Shaft Lock 
Collar Lock

* Washer Flat 1/4 x 1/2 x 1/16
* Screw Pan Cr 1/4-20 x 1/2

Handle Asm
Bracket Fence
Washer .63 I.D. x 1-3/4 x 5/32

* Screw Hex Hd 5/16-18 x 1-1/4
9



Repair Parts
Parts List for RIDGID 6-1/8" Jointer/Planer

Model No. JP06101
RIDGID parts are available on-line at www.ridgidparts.com

Figure 3

1
2

3

4

5

6

7

8

9

10

13

14

7

7

6

6

11
12

9

10

15

16

6

2

7

6

7

40



Repair Parts
Parts List for RIDGID 6-1/8" Jointer/Planer

Model No. JP06101
RIDGID parts are available on-line at www.ridgidparts.com

Figure 3
Always order by Part Number - Not by Key Number
* Standard hardware item, may be purchased locally

Key 
No.

Part No. Description

1
2
3
4
5
6
7
8

828577
826658
828563
828565
824909
827642-1
826817-1
828562

Guard Pulley
Screw Pan Cr Serr 3/16-24 x 3/8
Panel Rear
Panel Asm Right (Includes Key 5)
Grommet
Bolt Rd Hd Sh Neck 5/16-18 x 1/2
Nut Hex Flange 5/16-18
Panel Asm Front
4

Key 
No.

Part No. Description

9
10
11
12
13
14
15
16

118615
820296-3
803835-3
828561
828411
826525
828566
828412

* Nut Hex 3/8-16
Washer 10mm I.D.
Foot Leveling 3/8
Panel Asm Left
Chute Dust
Screw Wing
Bracket Motor
Screw Hex Ser Fl 3/8-16 x 3/4
1



Repair Parts
Parts List for RIDGID 6-1/8" Jointer/Planer

Model No. JP06101
RIDGID parts are available on-line at www.ridgidparts.com

Figure 4

Always order by Part Number - Not by Key Number

1

2

3

4

5 6

7
8

9

10

11

12

13

10

11

14

8

† These parts are available where you purchased your
jointer.

Key 
No.

Part No. Description

1
2
3
4

5
6
7

824886
824885
AC8600
821030

818654-7
820722-5
824881-1

Screw 1/4-28 x 7mm
Wedge

† Blade
Screw Flat Hd Hex Soc
M5 x 0.8-12

Key
Bearing
Support Bearing
4

Key 
No.

Part No. Description

8
9
10
11
12
13
14

160033-1
824888
818826-8
824890
828399
820722-6
824879-1

* Soc Set Screw 1/4-20 x 3/8
Pulley

* Lockwasher M10
Screw Hex 3/8-24 x 3-1/2
Cutter head
Bearing
Support Bearing
2



Repair Parts
Parts List for RIDGID 6-1/8" Jointer/Planer

Model No. JP06101
RIDGID parts are available on-line at www.ridgidparts.com

Figure 5

Always order by Part Number - Not by Key Number

13

14

15

17

19
18

1

2

3

4

5

7

6

12

8

9
10

11

16

20
* Standard hardware item, may be purchased locally

Key 
No.

Part No. Description

1
2
3
4
5
6
7
8
9
10

826122
826123
817357-5
826395
808275-4
138164
826653
805475
824914
169123-15

Key Switch
Switch Locking

* Screw Ty AB M4 x 1.6-18
Bezel Switch

* Screw Pan Hd #8-32 x 3/8
* Lockwasher #8

Plate Switch Bezel
* Nut #8-32

Box Switch
Strain Relief 6P3-4
4

Key 
No.

Part No. Description

11
12
13
14
15
16
17
18
19
20

824911-1
817393-7
818654-8
824931
160033-1
828530
827642-1
824915-1
69164
826817-1

Cord w/Plug
V-Belt A-36
Key
Pulley
Screw Set 1/4-20 x 3/8
Motor

* Bolt Rd Hd Sh 5/16-18 x 1/2
Cord Motor
Strain Relief 6N3-4
Nut
3



Maintenance and Lubrication

Maintenance
Do not allow pitch to accumulate on the tables, the fence,
the cutter guard, the cutterhead or the knives. Clean
them with an appropriate solvent.
Apply a thin coat of paste type wax to the tables and the
fence so that the wood slides easily while feeding. This
also deters rusting.
Do not allow chips to accumulate on the underside of the
jointer/planer.
If power cord is worn, cut, or damaged in any way, have it
replaced immediately.
33
Disassembly of the motor should only be done by an
Authorized Service Center. Disregarding this may void
your tools warranty.
NOTE: The speed of this motor cannot be regulated or
changed.
Motors used on woodworking tools are particularly sus-
ceptible to the accumulation of sawdust and wood chips
and should be blown out or “vacuumed” frequently to pre-
vent interference with normal motor ventilation.
Lubrication

     WARNING: Unplug the jointer/planer. Unit could
start suddenly. You could be badly hurt.

The ball bearings in this machine are packed with grease
at the factory. They required no further lubrication.
The following parts should be oiled occasionally with
SAE No. 20 or No. 30 engine oil.
1. Dovetail spacer and dovetail slide.
2. Elevation screw (first clean if necessary).
Wiring Diagram

WhiteWhite

Black

Black

Motor Junction Box

1 3 5
1 4 8

3
5
2

2 4 8

120V
Power
Cord

240V
Power
Cord

Wire
Nut

Wire
Nut

GreenGreen

120V Wiring 240V Wiring

Motor Junction Box


	Table of Contents
	Safety Instructions For Jointer/Planer
	Safety Instructions For Jointer/Planer (continued)
	Major Hazards
	1. Workpiece kickback
	2. Kickback followed by blade contact
	3. Wrong way feed
	4. Thrown workpiece, chips and cutter blade pieces
	1. Lock the fence lock knob.
	2. Set the depth of cut per pass to less than 1/8" for jointing and less than 1/32" for planing.
	3. Check the blade guard for proper position and smooth operation.
	4. Keep hands as far away from the cutters as possible when jointing or planing.
	5. Use push blocks or push sticks whenever possible.
	6. Complete the cut without stopping or backing up the workpiece.
	7. Read and follow the safety information and safety instructions in the operator’s manual and in the safety labels on the jointer/planer.
	8. Know location and function of all controls before using tool. See “Getting to know your Jointer/Planer” section of this manual.

	Before Using the Jointer/Planer

	Safety Instructions For Jointer/Planer (continued)
	Safety Labels and Indicators on the Jointer/Planer
	1. Safety instruction label on the top of the guard.
	2. Cutter rotation indicator is on top of the fence holder.
	3. Cutter position indicator is on top of the fence.
	4. Safety instruction label below dust chute.

	When Installing Or Moving the Jointer/Planer
	Before Each Use
	To Reduce the Risk of Injury From Jams, Slips Or Thrown Pieces (Kickbacks Or Throwbacks)
	Plan Ahead To Protect Your Eyes, Hands, Face and Ears
	Inspect Your Workpiece

	Safety Instructions For Jointer/Planer (continued)
	Whenever Jointer/Planer Is Running
	Before Leaving the Jointer/Planer

	Glossary of Terms for Woodworking
	Motor Specifications and Electrical Requirements
	Power Supply and Motor Specifications

	Motor Specifications and Electrical Requirements (continued)
	General Electrical Connections
	110-120 Volt, 60 Hz. Tool Information
	Changing Motor Voltage
	1. Unplug the jointer/planer before making or changing any connections. Open the motor junction box cover located on the side of the motor.
	2. Remove and discard the electrical tape from the wire nuts. Remove wire nuts.
	3. Reconnect the leads as shown in the “Wiring Diagram” section at the rear of manual.
	4. Reinstall the wire nuts and wrap with two layers of new U.L. listed electrical tape per wire nut.
	5. Recheck your wiring to the wiring diagrams. Do this so you can be sure that the wiring is correct.
	6. Reinstall the junction box cover.
	7. Cut off the 120 volt power cord plug and replace it with a (3 blade) 240 volt 15 amp U.L. listed plug. (See illustration of 2...
	8. Plug your jointer into a 220-240V, 15 amp, 3 blade receptacle.
	9. Make certain the receptacle is connected to a 240 volt A.C. power supply through a 240 volt branch circuit having at least a 15 amp capacity and protected by a 15 amp time-delay fuse or circuit breaker.

	Motor Safety Protection
	1. Connect this tool to a power source with the appropriate voltage for your model and a 15-amp branch circuit with a 15-amp time delay fuse or circuit breaker. Using the wrong size fuse can damage the motor.
	2. If the motor won't start, turn off the power switch immediately and unplug the tool. Check the cutter head to make sure it tu...
	3. Fuses may "blow" or circuit breakers may trip frequently if:
	a. Motor Is Overloaded-Overloading can occur if you feed too rapidly or make too many start/stops in a short time.
	b. Line voltages should not be more than 10% above or below the nameplate voltage. For heavy loads, however, the voltage at motor terminals must equal the voltage specified for your model.
	c. Improper or dull jointer knives are used.
	4. Most motor troubles may be traced to loose or incorrect connections, overload, low voltage (such as small size wire in the su...

	Wire Sizes

	Unpacking and Checking Contents
	Tools Needed
	Unpacking
	1. Remove the parts from the carton. Lift the bed assembly at the bottom of the base.
	2. Place the tool on a secure, stationary work surface and look it over carefully.
	3. Separate all parts from packing materials and check each one with the “Table of Loose Parts” and the “List of Loose Parts” to make certain all items are accounted for before discarding any packing material.
	4. Contact an Authorized Service Center to get the missing parts. Use the “Repair Parts” pages at the end of this manual to identify the part number of the missing parts after completing the “Unpacking and Checking Contents section.
	5. The top of the table and the front of the fence are covered with a protective coating. These surfaces must be cleaned before ...
	6. Wipe all parts thoroughly with a clean, dry cloth.

	List of Loose Parts
	Loose Parts

	Unpacking and Checking Contents (continued)
	Loose Parts (From Hardware Pack)

	Assembly
	Cabinet and Motor Mount Assembly
	1. From the hardware pack find the following:
	2. Mount the motor mount onto the left side panel as shown. Make sure the lower tab of the motor mount with two holes is on the ...
	3. Mount the right side panel to the motor mount as shown using two 5/16 carriage head bolts and 5/16 serrated flange nuts. Tighten the nuts with a wrench.
	4. From the hardware pack find the following:
	5. Bolt the front panel in place as shown using six 5/16 carriage head bolts and six 5/16 serrated flange nuts. Make sure the fr...
	6. Tighten all bolts on the base at this time.


	Assembly (continued)
	Install the Leveling Feet
	1. Turn the base upside down.
	2. From the hardware pack find the following:
	3. Thread one 3/8 nut onto each of the leveling feet until the nut is 1/2" from the foot. Do this for all four feet.
	4. Attach the leveling feet as shown. Place one 3/8 washer on the bottom side of the foot mount tab and one washer on top. Bolt the feet in place with the second 3/8 nut. Tighten the nuts down with a wrench.

	Mounting the Motor
	1. Turn the cabinet upside down and place a 4 x 4 block under the right side of the cabinet so the base is tilted as shown. This will elevate the motor mount so it is level with the floor making assembly easier.
	2. From the hardware pack find the following:
	3. Place the motor on the motor mount as shown. Make sure the motor shaft faces the rear of the cabinet (away from the side with RIDGID label).
	4. Bolt the motor to the motor mount using the four 5/16 carriage head bolts and four 5/16 serrated flange nuts. The bolts should be placed through the motor mount into the motor bracket as shown. Do not tighten the bolts at this time.
	5. Using the two 3/16 screws, mount the switch into place as shown. Make sure the switch is right side up.

	Mounting Jointer Table to Cabinet
	1. With help place the bed assembly upside down on two blocks as shown.
	2. Place the jointer cabinet on top of the bed assembly as shown.
	3. From the hardware pack find the following:
	4. Bolt the table to the cabinet using the 3 hex head bolts and tighten all three bolts. To access third bolt, reach into dust collection port on left side.
	5. Slip the belt over both the motor and cutterhead pulleys.

	Tensioning Belt and Installing Rear Panel
	1. While the jointer is still upside down slide the motor up the motor mount to put tension on the belt. This will require assis...
	2. Visually check the front to back alignment of the pulleys and adjust the motor as needed.
	3. From the hardware pack locate the following:
	4. Position the rear panel in place from the bottom of the cabinet as shown. Bolt in place using the six 5/16 carriage head bolts and six 5/16 flange nuts. Make sure the rear panel is on the inside of the cabinet side. Tighten the nuts.
	5. Thread the power cord through the hole in the rear of the cabinet.


	Assembly (continued)
	Installing the Pulley Guard
	1. From the hardware pack locate the following:
	2. With assistance set the jointer upright.
	3. Mount the belt guard in place as shown using the four 3/16" screws.

	Installing Handwheel
	1. From the hardware pack find the following:
	2. From among the loose parts find the following:
	3. Slip the handwheel onto the infeed table elevation shaft and install the washer and screw as shown.

	Attach Sawdust Chute
	1. From among the loose parts find the following:
	2. Slide the tab on the bottom side of the dust chute into the slot just below the chute on the left side of the base. Fasten the dust chute on with the 2 wing screws through the slots on both sides of the dust chute.
	3. The 3mm hex-L wrench and 8mm open end wrench (supplied with the jointer) used for blade adjustments, can be conveniently stored in the dust chute as shown.

	Adjusting Table Extension
	1. Loosen the 2 hex head screws that attach the extension to the outfeed table.
	2. Using a straight edge, align the extension to be flush with the outfeed table.
	3. Tighten the two screws and recheck the alignment.


	Assembly (continued)
	Assemble Fence To Bed
	1. From the hardware pack find the following:
	2. Position fence onto fence support as shown making sure the keyway in fence assembly lines up with the key on the fence mount.
	3. Once fence is in place, slide the fence lock knob through the 1/2" washer and then through the fence assembly and fence mount. Thread T-nut onto the end of the lock knob. Make sure the tabs on the nut sit in the slot on the fence mount.
	4. Slide the fence back and fourth to make sure it moves freely. Then lock in place.
	5. Thread the fence tilt knob into the fence.

	Install Cutter Head Guard
	1. From among the loose parts find the cutter head guard. Remove the pan head screw from the bottom of the guard post.
	2. Turn the spring-loaded knob 1 turn counterclockwise, looking down through the hole in the infeed table.
	3. Line the slot in the guard post with the pin in the knob. Slide the post through table and over pin in the knob.
	4. Reinstall the pan head screw in the bottom of the guard post.

	Cutter Head Guard Functional Check
	Adjusting Guard Spring
	1. Remove the pan head screw from bottom of the guard post.
	2. Remove tension on guard by turning tension knob clockwise. Pull up on guard to remove.
	3. Add tension to the cutter head guard in 1/2 turn increments by turning the tension knob and reinserting the guard post.
	4. Repeat Cutter Head Guard Functional check as previously described.

	Adjusting the Leveling Feet
	6-1/8" (156mm) JOINTER/ PLANER


	JP0610_6442_2_ENG.pdf
	Getting to Know Your Jointer/Planer
	Alignments
	Alignments (continued)
	Alignments (continued)
	Safety Instructions for Basic Jointer/Planer Operation
	Safety Instructions for Basic Jointer/Planer Operation (continued)
	Basic Jointer/Planer Cutting Operations
	Basic Jointer/Planer Cutting Operations (continued)
	Basic Jointer/Planer Cutting Operations (continued)
	Maintenance and Lubrication
	Wiring Diagram

	JP0610_6442_3_ENG.pdf
	Troubleshooting Guide
	Repair Parts
	Repair Parts
	Repair Parts
	Repair Parts
	Repair Parts
	Repair Parts
	Repair Parts
	Repair Parts




